
No.
Artikelnummer 
Part Number

Bezeichnung 
Description

Farbe 
Color

Inhalt 
Content

Bild / Picture
Hinweis 

Note

1 A001 Chassis grey 1

2 A002 Rear chassis plate Orange 1

3 A003 Front upper plate Orange 1

4 A004 Rear upper plate Orange 1

5 A005 Gear plate Orange 1

6 302002 Roof plate Orange 1

7 A007 Rear brace Orange 1

8 A008
Engine mount-

right
Orange 1

9 302001 Rear shock brace Orange 1

10 A010 Front upper brace Orange 1

Wild GP Attack

Ersatzteile • Spare parts



11 A011 Front lower brace Orange 1

12 A012 Rear lower brace Orange 1

13 A013 Front lower brace Orange 1

14 A014 Brake holder plate Orange 1

15 A015 Engine mount-left Orange 1

16 A016 Disc fin plate Orange 1

17 A017 Brake disc rotor 2

18 303007 16th gear 2 16T

19 303008 12th gear 4 12T

20 A020 48th gear 1

21 A021 20th gear 1

22 A022 17th gear 1

23 A023 30th gear 1



24 A024 Front hex hub Orange 2

25 A025 Hub nut Orange 4

26 A026 Wheel hub Orange 2

27 303001 Diff shaft Black 2

28 A028 Drive axle  Black 2

29 A029 Joint Orange 1

30 A030 Driving shaft Black 2

31 A031-34 Brake pad set Black 1 set

32 A035 Disc brake hub Orange 1

33 A036 Ball M3*7 2 M3*7MM

34 A037 Ball M4*11 2 M4*11

35 A038 Ball M4*18 2 M4*18

36 A040 Ball 6



37 A041 Brake cam 1

38 A042 Pin M4*18MM 2 Φ4*18MM

39 A043  Pin M4*24MM 2 Φ4*24MM

40 A044 Stop collar 2

41 A045
Spacer1 for 

engine
1

42 A046
Spacer2 for 

engine
1

43 A047
Spacer3 for 

engine
1

44 A048 Spacer1 for clutch Orange 3

45 A049 Spacer2 for clutch Orange 1

46 A050 Spacer3 for clutch Orange 1

47 A051 Spring 1

48 A052 Brake spacer 1

49 A053 Flanged collar 1



50 A054 Spacer 1

51 A055 Spacer4 for clutch 2

52 A056 Metal bushing 2

53 A059 Body clip(small) 24

54 A060 Body clip(big) 11

55 A069 Clutch housing 1

56 A070 Drive gear shaft 1

57 A071 Shaft 5*52MM 2

58 A072-1
New Shaft 
6*81MM

2

59 A073 Shaft 6*94MM 2

60 A074 Shaft 6*108MM 4

61 A075 Shaft 6*63MM 2

62 A076 Turnbuckle 2



63 A077
Turnbuckle for 

servo
1

64 303006 Washer1 of Diff 2

65 A079 Washer2 of Diff 4

66 A083 Rubber bushing 3

67 A084 Rubber cap 4

68 A085-89 Brake  system kit 1

69 A091 O-ring (6*1) 2

70 A094 Damper bushing 4

71 A095 Filter O-ring 1

72 A096 Diff case gasket 1

73 A097 Shaft seal Black 1

74 A103 Axle boot Black 4

75 303005 Bevel pinion drive 2



76 A105
Dust cap of 

battery switch
White 1

77 A106
Dust cap of 

recharge socket
White 1

78 A107 Dust cap White 1

79 H105 SS ghost pipe 1

80 A200 Diff O-ring 2

81 B001-1
Front suspension 

arm(Lower)
Black 2

82 B002-1
Front suspension 

arm(Upper)
Black 2

83 B004
B004-2/B004-4 

Ball Joint Washer
Black 2

84 B005-1
Rear Suspension 

arm(Upper)
Black 2

85 B006-1
Rear Suspension 

arm(Lower)
Black 2

86 B007-1
Front hub carrier  

set
Black 2

87  B008-1 Circle gasket Black 2

88  B009
Front hub carrier2-

Right
Black 1



89 B010
Front hub carrier3-

Left
Black 1

90 B019
Upper arm ball 

end(B)
2

91 B020
Steering tie rod 

ball end
4

92 B021
Steering linkage 

ball end
2

93 B022
Upper arm ball 

end(A)
2

94 B023 Servo saver 1

95 B024
Throttle linkage 

set 1
Black 1

96 B025
Throttle linkage 

set 2
Black 1

97 B026
Throttle linkage 

set 3
Black 1

98 B027
Throttle linkage 

set 4
Black 1

99 B028 Pin for bodyshell Black 2

100 B029
Front Pin for 
battery box 

Black 2

101 B030 Pin for fuel tank Black 3



102 B031
Rear Pin for 
battery box 

Black 2

103 B032 Bumper set1 Black 1

104 B033 Bumper set2 Black 1

105 B034 Bumper set3 Black 1

106 B035 Black 2

107 B036 Front bulk set1 Black 1

108 B037 Front bulk set2 Black 1

109 B038 Front bulk set3 Black 1

110 B039 Front bulk set4 Black 1

111 B040 Radio box set1 Black

112 B041 Radio box set2 Black

113 B042
Servo 

bracket(ellipse )
Black 1

114 B043
Side block of fuel 

tank
Black 1

1 set



115 B044
Block 1 for roof 

braket
Black 1

116 B046 Black 1

117 B047
Block 2 for roof 

braket
Black 1

118 B048
Steering wiper 

arm set1
Black 1

119 B049
Steering wiper 

arm set2
Black 1

120 B050
Steering wiper 

arm set3
Black 1

121 B051
Steering wiper 

arm set4
Black 1

122 B052
Steering wiper 

arm set5
Black 2

123 B053
Steering wiper 

arm set6
Black 1

124 B054
Steering servo 

arm
Black 1

125 B055
Throttle servo 

arm(25T)
Black 1

126 B058 Black 2

127 B059-1 Black 2



128 B060-1 Black 2

129 B061 Black 2

130 B062 Black 1

131 B063 Black 2

132 B065 Black 2

133 B066 Black 2

134 B067 Rear hub carrier1 Black 2

135 B068 Rear hub carrier2 Black 2

136 B069 Rear hub carrier3 Black 2

137 B070 Spur gear holder Black 1

138 B071 Spur gear Black 1

139 B073 Black 1

140 B074 Black 2



141 B075 Gearbox set-left Black 1

142 B076 Gearbox set-right Black 1

143 B077
Spur gear mount 

set1
Black 1

144 B078
Spur gear mount 

set2
Black 1

145 B079
Spur gear mount 

set3
Black 1

146 B080
Spur gear mount 

set4
Black 1

147 B081
Spur gear mount 

set5
Black 1

148 B082 Plastic clip Black 1

149 B083 Plastic clip Black 1

150 B084
Spur gear mount 

set6
Black 2

151 B085 U bearing bracket Black 1

152 B086
Guard deflector-

Left
Black 1

153 B087
Guard deflector-

Right
Black 1



154 B088
Under guard nut 

holder
Black 4

155 B089 Gear cover Black 1

156 B090 Under guard Black 1

157 B091-97 Air  filter Black 1 set

158 B096 Filter foam1 Black 1

159 B097 Filter foam2 Black 1

160 B098 battery box foam1 1

161 B099 battery box foam2 2

162 B100
Center roll bar 

set1
Black 1

163 B101
Center roll bar 

set2
Black 1

164 B102
Center roll bar 

set3
Black 1

165 B103
Center roll bar 

set4
Black 1

166 B104 Black 3 set



167 B105 Car top Black 1

168 B106
Center roll bar 

set4
Black 1

169 B107
Center roll bar 

set5
Black 1

170 B108-1
Rear shock tower 

set1
Black 2

171 B109
Rear shock tower 

set2
Black 2

172 B110 Black 2

173 B111 Black 2

174 B112
Rear bulkhead 

set1
Black 1

175 B113
Rear bulkhead 

set2
Black 1

176 B114 Roll bar-left Black 1

177 B115 Roll bar-right Black 1

178 B116 Black 1

179 B117 Black 1



180 B118 light cover Black 2

181 B119 light-left Black 1

182 B120 light-right Black 1

183 301036 Diff case nut Black 4

184 B122
Rear wing(no 

sticker)
Black 1

185 B123 wing pin Black 2

186 B124 Tank White 1

187 B124-1 Tank gap Black 1

188 B124-2 Oil filter with tube Black 1

189 B501
Dirt tire  front  
completed set

Orange 1 set

190 B502
Dirt tire  Rear  
completed set

Orange 1 set

191 B129 Dirt tire(front) Black 2 set

192 B131 Dirt tire(Rear) Black 2 set



193 B130 Tire foam(front) Black 2 set

194 B132-1 Tire foam(Rear) 2 set

195 B125 Front rim Black 2 set

196 B127 Rear rim Black 2 set

197 C001
M2.5*8 Wheel 

screw
80

198 C002
M3*40 Cap head 

screw
4

199 C003
M4*6 Cap head 

screw
5

200 C004
M4*16 Cap head 

screw
9

201 C005
M4*25 Cap head 

screw
14

202 C006
M4*30 Cap head 

screw
7

203 C007
M4*50 Cap head 

screw
4

204 C008
M5*20 Cap head 

screw
9

205 C009
M5*30 Cap head 

screw
3



206 C010
M5*35 Cap head 

screw
1

207 C011
M4*10 Flat head 

screw
4

208 C012
M5*16 Flat head 

screw
20

209 C013
M5*20 Flat head 

screw
14

210 C014
M5*30 Flat head 

screw
4

211 C015
M6*16 Flat head 

screw
7

212 C016
M4*16 Button 
head screw

3

213 C017
M5*12 Button 
head screw

5

214 C018
M5*40 Button 
head screw

4

215 C019
M5*45 Button 
head screw

2

216 C020
M6*25 Button 
head screw

2

217 C021
M6*30 Button 
head screw

1

218 C022
M4*16 TP.flat 
head screw

23



219 C023
M2.6*10 TP.flat 

head screw
11

220 C025 M3*3 Set screw 2

221 C026 M4*4 Set screw 1

222 C027
M5*5 Diff screw 

cap
2

223 C028
M5*3*22 Screw 

shaft
1

224 C029 M6*45 Set screw 2

225 C030 M3 Lock nut 6

226 C031 M4 Lock nut 33

227 C032 M5 Lock nut 47

228 C033
M5 Flanged lock 

nut
2

229 C035
￠8*12*0.8 

Wahser
2

230 C036
M4 Locking 

washer
5

231 C037
M5 Locking 

washer
2



232 C038
M6 Locking 

washer
1

233 C041 ￠4 E clip E 16

234 C042 ￠7 E clip E 1

235 C043 ￠10.5 C clip 1

236 D01 MR105ZZ轴承 4

237 D03
6901 ball bearing 

p6
11

238 D03-1
6901 ball bearing-
for clutch mount  

p5
2

239 D04 6903 ball bearing 2

240 D05 6804 ball bearing 2

241 D08 6700 ball bearing 4

242 F001
battery（6V2000m

Ah）
1

243 F003-2 Servo switch 1

244 G011 Body 1 For Order



286 KG113 Stickers 1
Include 
Body & 
Wing

246 KG290 4 bolt Engine 29cc 1

247 H101
VVC/HD 

Suspension(Front)
Orange 2

248 H102
VVC/HD 

Suspension(Rear)
Orange 2

249 H103
Completed alloy 

diff gear set
1

250
Alloy differential 

case-left
1

251
Alloy differential 

case-right
1

252 F003-5
Digital screen 
2.4G(GT3B)

1

253 KE04001
Steering 

servo(20KG)
1

254 F004
Steering 

servo(35KG)
1

273 G001
L wrench tool 

(5pcs)
set 1

1.5,2,2.5,
3,4mm*1

PC

274 G002
Muliti-function 

wrench
1

275 G003 Tire tool Orange 1

H104-1 +H104-
2



276 G004 Sparkplug tool 1

277 F002 Recharger 1 Europe

278 B124-5 Fuel Mixing Bottle White 1

279 Inside box 1

280 Outside  box 1

281  Package foam 1

282 Radio box White 1

284 PE  bag  for  car 1


